@

M3x8 i §uAyk 2911~ (RD-008M)
M3%8 B H Screws (RD-008M)

-

#YD-2EYU-2" BEOIIAIFEHR T .
*The installation method is the same
for YD-2E series.

7Y -P-hyvyk (RD-008UM)
Upper Arm Mount (RD-O08UM)

»4.0 2\ -%- (0.6/1.0/2.0mm) (RD-008M)
®4.0 Spacers (0.5 / 1.0 / 2.0mm) (RD-008M)

K7 -7-hDAIBHEICTEA TS,
% Please use it to adjust the
upper arm positions.

Th3E M3F40vFvh (RD-008M)
Alu. M3 Nylon Nut (RD-O08M)
HEHBECTEETSL,
¥ Please avoid the overtighten

WATEAER TURI1-1 AR
FIEE-IN vIlZE SRR T EW,

*Please use Yokomo (Lunsford)
titanium turnbuckles.

M2X5 $py7° 2912~ (RC-001)
M2x5 Cap Screws (RC-001)

79I -7-h AR (RD-008UL) (:f: RD-008UR)
Upper Arm Left (RD-O08UL) (Right: RD-O08UR)

7yl -7-he*Y (RD-008M)
Upper Arm Pin (RD-008M)

V) ([T UTSBAICEON I TR E L,
% Please install it in accordance with
your setting.
KEFRBEDI-INVINFZERUTHDIAALT TS,
#Please use your own turnbuckle wrench to
tighten here.

@

Jovhyays59- (RD-008ST)
Front Shock Tower (RD-008ST)

M3x8 i §7Auk 2911~ (RD-008M)
M3%8 Bottom Head Screws (RD-008M)

<\ -YUAh/Spare Parts List ({fi#&(3FFIEETT )>

WRD-008ST: b 3{#-if" y& J0vhy3v559- (Dry Carbon Front Shock Tower):¥ 2,000

WRD-008UM: 7Iz& J0vkyI -7-h¥97k (Alu. Front Upper Arm Mount):¥2.000

MRD-008UL: 7I3% IOk -7-L (£81) (Alu. Front Upper Arm Left):¥2,000

HRD-008UR: 7 wl\"=7-L (&) (Alu. Front Upper Arm Right ):¥ 2,000

WRD-008M: XJ51Vabyk (_LEERSD/ (=Y 1 B9 A ) (Meintenance Set (all parts
eccept above parts)): ¥ 1,300

WRC-001: M2X5mm 77" 29U1-(4 4\ ) (M2X5mm Cap Screws (4pcs.):¥ 180

2020.6 Réve D




